MV4000B
1800 psi @ 2 gpm

Part Number Description
Pump Information: PKI1B862 ...t Pump, Kit, Faip
FOATB58 Thermal Relief Valve
B 1 1C 10 S Vinyl Cap
Engine Information: 124802-2349-E1..ccevviiiiiiieiiiieeeeeeeeeee Engine, B&S, 6 HP
TB294 e Key
TB255 . s Oil, 20 oz
Frame Information: TB3B97 et Frame
BT e ————— Foot
TBB87 ..ttt ———————— Handle
O 7887 e Hand Grip
CO42 e Knob (2)
T7619 e Tire, 8 x 2
WA BT e s Pal Nut (2)
W BT et ————————— Tee Nut
@ CO4T e Insert, Nut 5/16”
Hardware Information
Foot: F112 (Qty 1) oo Flat Washer, 3/8”
FOB4 (Qty 1) eveeveeeeeieeeeiee e Hx Hd Screw, 5/16-18 x 1”
Engine/Pump to Frame: FO74 (Qty 3) weeeeeieeeeeieeeeeee e Flat Washer, 5/16”
F196 (Qty 2) .ccveeeeeeeceee e HHC Screw, 5/16-18 x 1-1/2”
16087 (ALY 3) -veveeereerreeeesiee e Flange Head Nut
F101 (Qty 1) oo Hx Hd Cap Screw
Accessory Information: HO40 e Hi Pressure Hose, 1/4” x 25ft
15227 et Wand/Multi Reg
H128 ..o Trigger Gun, 1/4” Male-22mm
T A28 Chemical Hose
T76B8B....eeeeeeeeeee e Bagged Parts
© NCTOOT i Cleaning Tool
O 1797 e Allen Wrench
O 82 e Video
Manual Information: © D216B8B4A e Manual, General
English/Spanish
D21685.....ciieeiiiieeeeeeereeer e Manual, General-French
V 15985 ... Manual, Engine

* Included in Pump Kit
® Included in Bagged Parts

v Included in Bagged Handle
® Wil require special tool for assembly-see Service Flash section of this manual.


http://shoppingcart.msservicecompany.com/msservice_net/product_files/PK16862/pk16862.pdf
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